
RMWD Board of Directors Agenda  Page 1 
July 9, 2024 

 

Regular Meeting of the Board of Directors 
Ramona Community Center 

434 Aqua Lane, Ramona, CA 92065 
July 9, 2024 

Closed Session: 5:00 P.M. 
Open Session: 6:00 P.M. 

Members of the public may use this link to join virtually: 
https://zoom.us/j/92350802274?pwd=bElPUUMxYWw3dU5ZR0E3WjExWlpwQT09  

Or by phone: 1 669 900 9128 
Meeting ID: 923 5080 2274 & Meeting Passcode: 921239 

AGENDA 

Opening of Meeting - 5:00 P.M. 

Call to Order  

Roll Call Attendance 

Opportunity for Members of the Public to Address the Board Regarding Closed 
Session Agenda Items 

G. Closed Session – NOT OPEN TO THE PUBLIC

G.1. PUBLIC EMPLOYEE PERFORMANCE EVALUATION
[...]
  
                                               

B.1.d. Page 2



  RESOLUTION NO. 24-1606 
 

RESOLUTION  OF THE BOARD OF DIRECTORS OF RAMONA MUNICIPAL 
WATER DISTRICT AUTHORIZING COLLECTION OF DELINQUENT WATER 
CHARGES BY THE COUNTY TAX COLLECTOR PURSUANT TO CALIFORNIA 
GOVERNMENT CODE SECTIONS 50075 ET SEQ., AND  CALIFORNIA WATER 

CODE SECTIONS 71614, 71670, 72090.5, 72094, 72100, 72102. 
 

WHEREAS, the Ramona Municipal Water District is authorized to fix rates for water services, 
pursuant to California Water Code Section 71614; and 
 

WHEREAS, certain District customers have delinquent unpaid charges for water and other 
services, which remain unpaid for sixty (60) days or more as of June 30 of this year, and the Board of 
Directors of the Ramona Municipal Water District, pursuant to California Water Code Sections 72094 and 
72100, desires to place said delinquent charges for water and other services on the San Diego County 
Secured Property Tax Roll; 
 

NOW, THEREFORE, BE IT RESOLVED, ORDERED AND DETERMINED by the Board 
of Directors of the RAMONA MUNICIPAL WATER DISTRICT as follows: 
 

1. The recitals set forth hereinabove are true. 
  

2. The delinquent and unpaid charges for water and other services, which remain unpaid for sixty (60) 
days or more as of June 30 of this year, shall be as specified in Exhibit “A”, attached hereto and 
made a part hereof. 

   
3. Pursuant to California Government Code Section 50075, California Water Code Sections 72094 and 

72100, the delinquent charges for water and other services shall be collected in the same manner as 
ordinary ad valorem property taxes are collected and shall be subject to the same penalties and the 
same procedure, sale, and lien priority in case of delinquency as is provided for ad valorem taxes.  
The tax collector may deduct the reasonable administrative costs incurred in collecting the 
delinquent charges and the special tax, and shall pay the remainder to the Ramona Municipal Water 
District.  

 
PASSED AND ADOPTED at a regular meeting of the Board of Directors of the Ramona 

Municipal Water District held on the 9th day of July 2024. 
 

 
 

_____________________________ 
  Jim Hickle 

President, Board of Directors 
Ramona Municipal Water District 

 
ATTEST: 
 
 
________________________________ 
Jim Piva 
Secretary, Board of Directors 
Ramona Municipal Water District 



Exhibit A

Ramona

Delinquent Water Charges

Tax Year 2024/2025

Parcel Number Account Number Asessment

2821304500 05-02450-01 291.84

2812631600 01-04300-02 503.98

2815704400 02-00250-03 503.98

2842311600 02-02150-01 503.98

2842440400 04-02650-01 503.98

2812510500 02-50250-01 504.00

2842120100 03-04140-01 504.00

2813720200 03-05060-01 504.00

2823311600 05-05100-02 627.48

2814843200 11-03460-02 507.82

2815401700 07-00230-01 507.82

2810833400 06-00850-01 510.16

2810810600 06-05980-00 673.24

2870111200 12-04300-03 180.58

2851100900 21-01700-01 262.74

2870701700 12-04100-01 546.28

2831014000 22-00600-02 546.28

2814903800 12-04900-01 546.28

2830551300 24-02900-01 546.28

2840705000 12-03400-01 842.80

2830412000 33-00400-02 503.98

2820401200 31-01730-01 504.14

2886141800 68-02515-01 612.54

2886210100 68-02540-05 686.48

2883513100 88-06100-01 503.98

2884120200 82-06350-03 504.00

2770423000 98-93500-02 338.78

2771501500 98-88180-02 482.80

2770911900 98-94865-01 511.68

2771500100 98-88000-01 511.70

2770304700 98-88100-02 511.70

2770423100 98-93400-02 789.42

2760221800 98-68700-01 789.42

2771005100 98-51200-01 2342.24

Total Parcels 34

Total Assessed $19,710.38

ATTACHMENT 2

B.1.d. Page 4



F.1. Page 1 
 

RAMONA MUNICIPAL WATER DISTRICT 

AGENDA MEMO 
 

       Agenda Item No. F.1. 
       Regular Board Meeting of July 9, 2024 

 
Jim Hickle, President 
and Members of the Board of Directors 
Ramona, CA  92065 
 
 
RE: INFORMATIONAL UPDATE ON SEWER CAPACITY AT SANTA MARIA AND SAN 
VICENTE WATER RECLAMATION PLANTS 
 
Members of the Board: 
 
Purpose 
To provide the Board of Directors an update on available sewer capacity at the Santa Maria and 
San Vicente Water Reclamation Plants (WRPs), present an option for redefining the value of an 
equivalent dwelling unit (EDU) for both sewer service areas, and discuss the path forward. 
 
Background 
An Equivalent Dwelling Unit (EDU) is a unit of measure that is based on the flow characteristics of 
an average single-family residence in terms of sewage quantity and constituent quality. EDUs 
measure flow and essentially serve as a benchmark by which all other customer classifications 
are proportionally relative. The District’s Legislative Code currently defines a sewer equivalent 
dwelling unit (EDU) as 200 gallons per day (gpd) with an associated strength of 200 milligrams 
per liter (mg/L) biological oxygen demand (BOD) and 200 mg/L total suspended solids (TSS).  
 
The Santa Maria Water Reclamation Plant (WRP) has a permitted capacity of 1.0 million gallons 
per day (MGD), which at 200 gpd is equal to 5,000 EDUs. The San Vicente WRP has a permitted 
capacity of 0.8 MGD, which is equivalent to 4,000 EDUs. In February 2024, District staff provided 
an update on available sewer capacity as part of the Board discussion on accessory dwelling 
units (ADUs). At both plants, 96-98% of the EDUs are reserved or sold; however, the average 
daily flow compared to the permitted capacity of each plant is only 63%. This indicates that the 
District likely has additional capacity to accept new connections if the value of an EDU is rerated 
and the plant can handle the resulting increase in wastewater strength.  
 
In June 2024, Dudek finalized its report after review by wastewater staff and the General Manager 
that evaluated whether the value of an EDU could be rerated on what the potential impacts on the 

 

 



F.1. Page 2 
 

WRPs would be. This report is included as Attachment 1: EDU Criteria and Planning Study: Santa 
Maria WRP and San Vicente WRP.  
 
Discussion 
A presentation will be provided to facilitate the discussion on the results of the June 2024 report. 
The study’s recommendation is to rerate the value of a sewer EDU for both plants from 200 gpd to 
150 gpd. This will increase the number of available EDUs at the Santa Maria WRP from the 
available 199 to 1,866 EDUs and at the San Vicente WRP from 90 to 1,422 EDUs. However, 
there are limitations at both plants from accepting the full number of EDUs after rerating. These 
include: 

Santa Maria WRP 

• Limited to 501 EDUs without plant modifications 
• Modifications required:  

o Additional aeration basin capacity 
o Additional solids handling capacity 
o Continued work on inflow/infiltration to reduce peak flows 

San Vicente WRP 

• Limited to 389 EDUs without plant modifications 
• Plant modifications not recommended as sewer service area is primarily built out and 

greater than 389 EDUs are not anticipated to be connected  

The District will be issuing a Request for Proposals for consultants to complete a Wastewater 
Master Plan in late summer 2024 and hopes to complete the Wastewater Master Plan by June 30, 
2025. The Master Plan will assist the District will selecting the appropriate technologies and path 
forward on the capacity expansions at the Santa Maria WRP. After the Master Plan is adopted by 
the Board, the District plans to complete its updated sewer rate study. During the course of the 
sewer rate study, the District will propose to use the revised EDU values of 150 gpd with updated 
strength values and will also evaluate whether any changes are needed to the Legislative Code to 
implement these new values, such as changes to the EDU values assigned to non-residential 
connections.  

Fiscal Impact 
No fiscal impact at this time. Fiscal impacts will be evaluated as part of the FY24-25 Wastewater 
Master Plan and the FY25-26 sewer rate study.  
 
Recommendation 
No action requested at this time. Staff request that the Board of Directors review the information 
provided and provide direction to staff on the information submitted on available sewer capacity 
and the possibility of rerating the value of a sewer equivalent dwelling unit (EDU) and the 
proposed path forward. 
 
 



F.1. Page 3 
 

Prepared and Submitted by: Mike Metts, PE, District Engineer and Erica Wolski, PE, General 
Manager 
 
 
 
ATTACHMENTS: 
Attachment 1 June 2024 EDU Criteria and Planning Study –   F.1. Page 4-31 

Santa Maria WRP and San Vicente WRP     
   

 
 



EDU Criteria and Planning Study 

Santa Maria WRP and 
San Vicente WRP 
JUNE 2024 

Prepared for: 

RAMONA MUNICIPAL WATER DISTRICT 
105 Earlham Street 
Ramona, California 92065 
Contact: Erica Wolski, P.E. 

Prepared by: 

605 Third Street 
Encinitas, California 92024 

Contact: Michael Metts, P.E. 

ATTACHMENT 1

F.1. Page 4



Printed on 30% post-consumer recycled material. 

ATTACHMENT 1

F.1. Page 5



7039.0090 i 
JUNE 2024 

Table of Contents 

SECTION PAGE NO. 

1 Background .......................................................................................................................................................... 1  
1.1 Objectives ............................................................................................................................................... 2  

2 EDU Criteria Update ............................................................................................................................................. 4  
2.1 Existing Conditions ................................................................................................................................. 5 

2.1.1 Santa Maria Water Reclamation Plant .................................................................................... 5 
2.1.2 San Vicente Wastewater Treatment Plant .............................................................................. 5 

2.2 Flow and Load Generation Factors ....................................................................................................... 6 

3 Capacity Analysis .................................................................................................................................................. 8 
3.1 Unit Process Capacity ............................................................................................................................. 8 
3.2 Available EDU Capacity .......................................................................................................................... 8 
3.3 Santa Maria WRP ................................................................................................................................... 9 

3.3.1 Headworks ................................................................................................................................ 9 
3.3.2 Equalization Basins ............................................................................................................... 10 
3.3.3 Aeration Basins ...................................................................................................................... 10 
3.3.4 Secondary Clarifiers ............................................................................................................... 11 
3.3.5 Tertiary Filtration .................................................................................................................... 11 
3.3.6 Disinfection ............................................................................................................................ 12 
3.3.7 Digestion ................................................................................................................................ 12  
3.3.8 Centrifuge ............................................................................................................................... 13 
3.3.9 Sludge Drying Beds ................................................................................................................ 14 
3.3.10 Effluent Storage and Disposal .............................................................................................. 14 

3.4 San Vicente WRP ................................................................................................................................. 15  
3.4.1 Headworks ............................................................................................................................. 16 
3.4.2 Oxidation Basins .................................................................................................................... 16 
3.4.3 Secondary Clarifiers ............................................................................................................... 17 
3.4.4 Effluent Equalization Basin ................................................................................................... 17 
3.4.5 Dual Media Pressure Filters .................................................................................................. 17 
3.4.6 Ultrafiltration and Reverse Osmosis ..................................................................................... 18 
3.4.7 Disinfection ............................................................................................................................ 18 
3.4.8 Sludge Drying Beds ................................................................................................................ 19 
3.4.9 Effluent Storage and Disposal .............................................................................................. 19 

4 Conclusions ....................................................................................................................................................... 21 

5 Recommendations ............................................................................................................................................ 22  
5.1 SMWRP ................................................................................................................................................ 22  

ATTACHMENT 1

F.1. Page 6



SANTA MARIA WRP AND SAN VICENTE WRP / EDU CRITERIA AND PLANNING STUDY 

7039.0090 ii 
JUNE 2024 

5.2 SVWRP ................................................................................................................................................. 23 
5.3 Unit Flow Rate per EDU ....................................................................................................................... 24 

TABLES 

Table 2.1. 1998 EDU Criteria – Santa Maria WRP .......................................................................................................... 4 

Table 2.2. 1998 EDU Criteria – San Vicente WRP .......................................................................................................... 4 

Table 2.3. Santa Maria WRP Influent Wastewater Flow and Quality Data ..................................................................... 5 

Table 2.4. San Vicente WRP Influent Wastewater Flow and Quality Data ..................................................................... 6 

Table 2.5. District-Wide Flow and Load Generation Factors ........................................................................................... 7 

Table 3.1. District-Wide Flow and Load Generation Factors ........................................................................................... 9 

Table 3.2. Headworks Capacity ..................................................................................................................................... 10 

Table 3.3. Equalization Basin Capacity ......................................................................................................................... 10  

Table 3.4. Aeration Basins Capacity .............................................................................................................................. 11  

Table 3.5. Secondary Clarifiers Capacity....................................................................................................................... 11 